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Insulated Panels

29 June 2018

Your Reference : Kingspan “Kingzip” — Non-Combustibility

| can confirm that Kingspan Insulated Panels offer a solid all-metal (aluminium) roof and
wall cladding system called “Kingzip”.

This system meets the Deemed-to-Satisfy non-combustibity requirements of the National
Code of Construction 2016 Amendment 1 under Section C1.9(e)(v), when tested to
AS1530.3.

“Pre-finished metal sheeting having a combustible surface finish not exceeding 1 mm
thickness and where the Spread-of-Flame Index of the product is not greater than 0.”

A copy of the test report is attached.

Best regards

w .G TCUL‘CMV\

Dr M.G.Tatam
Building Technology Director

Kingspan Insulated Panels Pty Ltd
38-52 Dunheved Circuit

St Marys NSW 2760

PO Box 8154

Werrington County NSW 2747

Ph: + 61 02 9673 5069

Fax: +61 02 6983 5068

Web: www.kingspan.com.au

ABN: 11 106 797 148




AW TA ProbuCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

Client:  Kingspan Insulated Panels Pty Ltd Test Number : 18-001409
38-52 Dunheved Circuit Issue Date g 19/03/2018
St Marys NSW 2760 PrintDate  :  19/03/2018
Sample Description Clients Ref : "Kingzip"

Insulated Cladding

Colour : Grey
End Use: Roof/Wall Cladding
Nominal Composition : 0.9mm Aluminium, 5micron primer, 20 micron PVDF colour coat

AS/NZS 1530.3-1999 Methods for Fire Tests on Building Materials, Components and Structures
Part 3: Simultaneous Determination of Ignitability,
Flame Propagation, Heat Release and Smoke Release

Face tested: Face
Date tested: 19/03/2018

Standard Error Mean
Ignition time Nil Nil  min
Flame propagation time Nil Nil  sec
Heat release integral Nil Nil  kd/im?
Smoke release, log d 0.0190 -18550
Optical density, d 0.0140 / metre
Number of specimens ignited: 0
Number of specimens tested: 6

Regulatory Indices:

Ignitability Index 0 Range 0-20
Spread of Flame Index 0 Range 0-10
Heat Evolved Index 0 Range 0-10
Smoke Developed Index 1 Range 0-10
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© @::‘;f;‘: V:ﬁf;;‘l'sﬂgﬁ:x;:! Ltd A Accredited for compliance with ISO/IEC 17025
- Chemical Testing Accreditation No. 983
NATA . Mechanical Testing : Accreditation No. 985
- Performance & Approvals Testing Accreditation No., 1356

v
Samples and their identitying descriptions have been provided by the client unless otherwise stated. AWTA AWTA
Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results
relate only to the sample or samples tested. This document shall not be reproduced except in full and shall L]]\,"TEL}

be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Lid

may be used in advertising providing the content and format of the advertisement have been approved by
the Managing Director of AWTA Ltd, ) W

— "
. MIGHAEL A. JACKSON B Sc (Hons)

0204/11/06 IANAGING DIRECTOR
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A.B.N 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
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TEST REPORT

Client:  Kingspan Insulated Panels Pty Ltd Test Number : 18-001409
38-52 Dunheved Circuit Issue Date : 19/03/2018
St Marys NSW 2760 Print Date : 19/03/2018

Ignition is initiated by a pilot flame that is held near, but does not touch the specimen. A material
that does not ignite during the standard test may ignite if contacted with a pilot flame during the
test.

Each test specimen had an unattached backing of 4.5mm thick fibre reinforced cement board.
Each test specimen was clamped in four places.

These results only apply to the specimen mounted, as described in this report. The result of this
fire test may be used to directly assess fire hazard, but it should be recognised that a single test
method will not provide a full assessment of fire hazard under all fire conditions.
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